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Frequency (GHz)
Plot 7-759. RSE above 1GHz CDD Primary (11ax — Ch.56 — RU242)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
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80
—~ 701
E
3
o 60
z
F=]
2 50 1
v
&
< 40k e b e R S s O i “.‘ it A
T P T T o ik il o ot L gl y g
30 A i
18000 20200 22400 24600 26800 29000 31200 33400 35600 37800 40000

Frequency (MHz)

Plot 7-760. RSE 18GHz — 40 GHz CDD Primary (11lax Ch.56 — RU242)

FCC ID: BCGA2926
IC: 579C-A2926

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270070-23-R2.BCG

Test Dates:
1/3/2024 - 3/24/2024

EUT Type:
Tablet Device
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Mode: 802.11ax (20MHz BW)

Data Rate: MCSO0

RU Index: 61

Distance of Measurements: 3 Meters

Operating Frequency: 5280MHz

Channel: 56

Turntable Field .

ol SC et ot BT W) ol T L R LS
10560.00 Peak Y% - - -71.38 14.70 50.32 68.20 -17.88
* | 15840.00 Average % - - -85.27 20.50 42.23 53.98 -11.75
* | 15840.00 Peak v - - -71.23 20.50 56.27 73.98 -17.71

Table 7-291. Radiated Measurements CDD Primary (RU242)

FCC ID: BCGA2926
IC: 579C-A2926

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:

1C2311270070-23-R2.BCG

Test Dates:

1/3/2024 - 3/24/2024

EUT Type:
Tablet Device
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Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 33.0ms
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Frequency (GHz)
Plot 7-761. RSE above 1GHz CDD Primary (11ax — Ch.64 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5320MHz
Channel: 64
Frequency Ant. Pol Antenna UIIIE L Analyzer AFCL e Limit
Detector . ’ k Azimuth Strength Margin [dB]
[MHz] [H\V] Height [cm] e Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* | 10640.00 Average \% - - -82.68 15.16 39.48 53.98 -14.50
* | 10640.00 Peak \% - - -71.41 15.16 50.75 73.98 -23.23
* | 15960.00 Average \% - - -85.70 20.70 42.00 53.98 -11.98
* | 15960.00 Peak \% - - -71.35 20.70 56.35 73.98 -17.63
Table 7-292. Radiated Measurements CDD Primary (RU242)
FCC ID: BCGA2926 MEASUREMENT REPORT Approved by:
IC: 579C-A2926 @ element (CERTIFICATION) Technical Manager

Test Report S/N:
1C2311270070-23-R2.BCG

Test Dates:
1/3/2024 - 3/24/2024

EUT Type:

Tablet Device
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Frequency (GHz)
Plot 7-762. RSE above 1GHz CDD Primary (11ax — Ch.100 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5500MHz
Channel: 100
Frequency Ant. Pol Antenna UTHIE LI Analyzer AFCL sl Limit
[MHz] Detector [HV] | Height [cm] [/Zze';‘g] Level [dBm] |  [dB/m] [itéﬁ'\‘fl’::] [dBuv/m] | V279N [dB]
* | 11000.00 Average Y, - - -83.32 15.82 39.50 53.98 -14.48
* | 11000.00 Peak Y, - - -72.26 15.82 50.56 73.98 -23.42
16500.00 Peak Y, - - -73.42 25.30 58.88 68.20 -9.32

Table 7-293. Radiated Measurements CDD Primary (RU242)

1C2311270070-23-R2.BCG

1/3/2024 - 3/24/2024

Tablet Device

FCC ID: BCGA2926 MEASUREMENT REPORT Approved by:
IC: 579C-A2926 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-763. RSE above 1GHz CDD Primary (11ax — Ch.116 — RU242)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 88.0ms
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Plot 7-764. RSE 18GHz — 40 GHz CDD Primary (11lax Ch.116 — RU242)

Frequency (MHz)

FCC ID: BCGA2926
IC: 579C-A2926

@ clement

MEASUREMENT REPORT

(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270070-23-R2.BCG

Test Dates:
1/3/2024 - 3/24/2024

EUT Type:
Tablet Device
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Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5580MHz
Channel: 116
Turntable Field .

e | e | AR | ity | eman | S| o | St | oty | veron o
* | 11160.00 Average % - - -83.51 16.52 40.01 53.98 -13.97
* | 11160.00 Peak % - - -71.75 16.52 51.77 73.98 -22.21

16740.00 Peak Y% - - -73.34 25.26 58.92 68.20 -9.28

Table 7-294. Radiated Measurements CDD Primary (RU242)

FCC ID: BCGA2926
IC: 579C-A2926

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:

1C2311270070-23-R2.BCG

Test Dates:

1/3/2024 - 3/24/2024

EUT Type:
Tablet Device
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Frequency (GHz)
Plot 7-765. RSE above 1GHz CDD Primary (11ax — Ch.144 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5720MHz
Channel: 144
Frequency Ant. Pol Antenna UTHIE LI Analyzer AFCL sl Limit
[MHz] Detector [HV] | Height [cm] [/Zze';‘g] Level [dBm] |  [dB/m] [itéﬁ'\‘fl’::] [dBuv/m] | V279N [dB]
* | 11440.00 Average Y, - - -83.49 16.87 40.38 53.98 -13.60
* | 11440.00 Peak Y, - - -71.63 16.87 52.24 73.98 -21.74
17160.00 Peak Y, - - -73.15 24.39 58.24 68.20 -9.96

Table 7-295. Radiated Measurements CDD Primary (RU242)

FCC ID: BCGA2926
IC: 579C-A2926

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:

1C2311270070-23-R2.BCG

Test Dates:

1/3/2024 - 3/24/2024

EUT Type:
Tablet Device
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Frequency (GHz)
Plot 7-766. RSE above 1GHz CDD Primary (11ax — Ch.149 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5745MHz
Channel: 149
Frequency Ant. Pol Antenna UTHIE LI Analyzer AFCL sl Limit
[MHz] Detector [HV] | Height [cm] [/Zze';‘g] Level [dBm] |  [dB/m] [itéﬁ'\‘fl’::] [dBuv/m] | V279N [dB]
* | 11490.00 Average Y, - - -82.82 16.59 40.77 53.98 -13.21
* | 11490.00 Peak Y, - - -71.90 16.59 51.69 73.98 -22.29
17235.00 Peak Y, - - -73.86 24.73 57.87 68.20 -10.33

Table 7-296. Radiated Measurements CDD Primary (RU242)

1C2311270070-23-R2.BCG

1/3/2024 - 3/24/2024 Tablet Device

FCC ID: BCGA2926 MEASUREMENT REPORT Approved by:
IC: 579C-A2926 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

Page 339 of 450

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




element

Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 33.0ms
140 ]
E
= 120 1
3
a
Z
= 100 A
©
c
L 801
@
he) |
£ 601 s —
40 1 -
1 2 3 4 5 6 8 9 10 11 12 13 14 15 16 17 18
Frequency (GHz)
Plot 7-767. RSE above 1GHz CDD Primary (11ax — Ch.157 — RU242)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
80 Horizontal SWT: 88.0ms
— 701
E
3
@ 60
z
=
2 50
L
=
¢ o b ik "
T 404, e T s L 'l-”‘:‘u-u_\l i A A s '*";’r bt 1“'““"1"‘.‘:'.,"“',7'" "‘;"}"“,'f,_‘“i".l f“'f‘f':‘: ‘_‘ W
T A LU g e - " " AR v ¥
30 A i
18000 20200 22400 24600 26800 29000 31200 33400 35600 37800 40000

Frequency (MHz)
Plot 7-768. RSE 18GHz — 40 GHz CDD Primary (11lax Ch.157 — RU242)

FCC ID: BCGA2926
IC: 579C-A2926

MEASUREMENT REPORT
(CERTIFICATION)

@ clement

Approved by:
Technical Manager

Test Report S/N:

1C2311270070-23-R2.BCG

Test Dates:
1/3/2024 - 3/24/2024

EUT Type:
Tablet Device
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Mode: 802.11ax (20MHz BW)

Data Rate: MCSO0

RU Index: 61

Distance of Measurements: 3 Meters

Operating Frequency: 5785MHz

Channel: 157

Turntable Field _

ey | oosor | AT | e | | 20 | Stean | by | Yoo
* | 11570.00 Average Y% - - -83.51 17.26 40.75 53.98 -13.23
* | 11570.00 Peak % - - -72.08 17.26 52.18 73.98 -21.80
17355.00 Peak Y% - - -74.37 25.04 57.67 68.20 -10.53

Table 7-297. Radiated Measurements CDD Primary (RU242)

FCC ID: BCGA2926
IC: 579C-A2926

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:

1C2311270070-23-R2.BCG

Test Dates:

1/3/2024 - 3/24/2024

EUT Type:
Tablet Device
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Frequency (GHz)
Plot 7-769. RSE above 1GHz CDD Primary (11ax — Ch.165 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5825MHz
Channel: 165
Turntable Field o
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHz] [HIV] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* | 11650.00 Average Y, - - -83.22 17.08 40.86 53.98 -13.12
* | 11650.00 Peak v - - -71.84 17.08 52.24 73.98 -21.74
17475.00 Peak Y - - -73.61 24.60 57.99 68.20 -10.21
Table 7-298. Radiated Measurements CDD Primary (RU242)
FCC ID: BCGA2926 MEASUREMENT REPORT Approved by:
IC: 579C-A2926 @ element (CERTIFICATION) Technical Manager

Test Report S/N:
1C2311270070-23-R2.BCG

Test Dates:
1/3/2024 - 3/24/2024

EUT Type:
Tablet Device
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7.6.5 CDD Diversity Radi

ated Spurious Emission

RU26/RU52
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
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Frequency (GHz)
Plot 7-770. RSE above 1GHz CDD Diversity (11ax — Ch.36 — RU26)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 5180MHz
Channel: 36
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector X Azimuth Strength Margin [dB]
[MHZ] [HV] Height [cm] [degree] Level [dBm] [dB/m] [dBpVIm] [dBuV/m]
10360.00 Peak \Y% - - -68.41 8.32 46.91 68.20 -21.29
* 15540.00 Average \% - - -81.04 14.24 40.20 53.98 -13.78
* 15540.00 Peak \% - - -69.53 14.24 51.71 73.98 -22.27

Table 7-299. Radiated Measurements CDD Diversity (RU26)

FCC ID: BCGA2926 MEASUREMENT REPORT Approved by:
IC: 579C-A2926 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-771. RSE above 1GHz CDD Diversity (11ax — Ch.40 — RU26)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 88.0ms
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Frequency (MHz)

Plot 7-772. RSE 18 GHz - 40GHz CDD Diversity (11ax Ch.40 — RU26)

FCC ID: BCGA2926
IC: 579C-A2926

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:

1C2311270070-23-R2.BCG

Test Dates:
1/3/2024 - 3/24/2024

EUT Type:
Tablet Device
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Mode: 802.11ax (20MHz BW)

Data Rate: MCSO0

RU Index: 4

Distance of Measurements: 3 Meters

Operating Frequency: 5200MHz

Channel: 40

Turntable Field _

ey | oosor | AT | e | | 20 | Stean | by | Yoo
10400.00 Peak Y% - - -68.78 8.38 46.60 68.20 -21.60
* | 15600.00 Average % - - -80.88 14.10 40.22 53.98 -13.76
* | 15600.00 Peak Y% - - -69.27 14.10 51.83 73.98 -22.15

Table 7-300. Radiated Measurements CDD Diversity (RU26)

FCC ID: BCGA2926
IC: 579C-A2926

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:

1C2311270070-23-R2.BCG

Test Dates:

1/3/2024 - 3/24/2024

EUT Type:
Tablet Device
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Frequency (GHz)
Plot 7-773. RSE above 1GHz CDD Diversity (11ax — Ch.48 — RU26)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 5240MHz
Channel: 48
Turntable Field .
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
[MHz] Detector [HV] | Height [cm] Ezze'g‘r‘;g] Level [dBm] |  [dB/m] ;‘éﬁ'\ﬁ:‘:‘] [dBuvim] | Va'9in [dB]
10480.00 Peak Y - - -68.75 8.59 46.84 68.20 -21.36
* | 15720.00 Average Y - - -80.83 13.33 39.50 53.98 -14.48
* | 15720.00 Peak Y, - - -69.52 13.33 50.81 73.98 -23.17

Table 7-301. Radiated Measurements CDD Diversity (RU26)

1C2311270070-23-R2.BCG

1/3/2024 - 3/24/2024

Tablet Device

FCC ID: BCGA2926 MEASUREMENT REPORT Approved by:
IC: 579C-A2926 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-774. RSE above 1GHz CDD Diversity (11ax — Ch.52 — RU52)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 38
Distance of Measurements: 3 Meters
Operating Frequency: 5260MHz
Channel: 52
Frequency Ant. Pol Antenna UTHIE LI Analyzer AFCL sl Limit
Detector o h Azimuth Strength Margin [dB]
[MHz] [HIV] Height [cm] (T~ Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
10520.00 Peak \% - - -68.72 11.26 49.54 68.20 -18.66
* 15780.00 Average \% - - -80.47 15.46 41.99 53.98 -11.99
* 15780.00 Peak \Y - - -69.81 15.46 52.65 73.98 -21.33
Table 7-302. Radiated Measurements CDD Diversity (RU52)
FCC ID: BCGA2926 MEASUREMENT REPORT Approved by:
IC: 579C-A2926 @ element (CERTIFICATION) Technical Manager

Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-775. RSE above 1GHz CDD Diversity (11ax — Ch.56 — RU52)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 88.0ms
80
701
E
3
o 60
z
F=]
2 50 -
v
&
% 407 i, ek A by e "“".‘”_ "“‘-'.',‘."".“,Ulf”...h »-'.lf“"‘-t‘;":"\l-.i
w e i o A b il i
30 A =
18000 20200 22400 24600 26800 29000 31200 33400 35600 37800 40000

Frequency (MHz)

Plot 7-776. RSE 18GHz — 40 GHz CDD Diversity (11ax Ch.56 — RU52)

FCC ID: BCGA2926
IC: 579C-A2926

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270070-23-R2.BCG

Test Dates:
1/3/2024 - 3/24/2024

EUT Type:
Tablet Device
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Mode: 802.11ax (20MHz BW)

Data Rate: MCSO0

RU Index: 38

Distance of Measurements: 3 Meters

Operating Frequency: 5280MHz

Channel: 56

Turntable Field .

e | e | AR | ity | eman | S| o | St | oty | veron o
10560.00 Peak % - - -68.85 11.37 49.52 68.20 -18.68
* | 15840.00 Average % - - -80.87 15.51 41.64 53.98 -12.34
* | 15840.00 Peak Y% - - -69.92 15.51 52.59 73.98 -21.39

Table 7-303. Radiated Measurements CDD Diversity (RU52)

1C2311270070-23-R2.BCG

1/3/2024 - 3/24/2024 Tablet Device

FCC ID: BCGA2926 MEASUREMENT REPORT Approved by:
IC: 579C-A2926 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-777. RSE above 1GHz CDD Diversity (11ax — Ch.64 — RU52)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 38
Distance of Measurements: 3 Meters
Operating Frequency: 5320MHz
Channel: 64
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHz] [HIV] Height [cm] [degree] Level [dBm] [dB/m] [dBV/m] [dBuV/m]
* 10640.00 Average \% - - -80.73 11.23 37.50 53.98 -16.47
* 10640.00 Peak \% - - -69.60 11.23 48.63 73.98 -25.34
* 15960.00 Average \% - - -80.98 15.53 41.55 53.98 -12.43
* 15960.00 Peak \% - - -69.39 15.53 53.14 73.98 -20.84

Table 7-304. Radiated Measurements CDD Diversity (RU52)

FCC ID: BCGA2926 MEASUREMENT REPORT Approved by:
IC: 579C-A2926 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-778. RSE above 1GHz CDD Diversity (11ax — Ch.100 — RU52)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO
RU Index: 38
Distance of Measurements: 3 Meters
Operating Frequency: 5500MHz
Channel: 100
Frequency Ant. Pol Antenna UTHIE LI Analyzer AFCL sl Limit
[MHz] Detector [HV] | Height [cm] gﬂ;‘g} Level [dBm] |  [dB/m] [itéﬁ'\‘fl’r‘:] [dBuv/m] | V279N [dB]
* | 11000.00 Average v - - -81.12 11.79 37.67 53.98 -16.31
* | 11000.00 Peak Y, - - -68.94 11.79 49.85 73.98 -24.13
16500.00 Peak Y, - - -69.63 16.84 54.21 68.20 -13.99

Table 7-305. Radiated Measurements CDD Diversity (RU52)

FCC ID: BCGA2926
IC: 579C-A2926

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270070-23-R2.BCG

Test Dates:

1/3/2024 - 3/24/2024

EUT Type:
Tablet Device
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Plot 7-779. RSE above 1GHz CDD Diversity (11ax — Ch.116 — RU52)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
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Plot 7-780. RSE 18GHz — 40 GHz CDD Diversity (11ax Ch.116 — RU52)

FCC ID: BCGA2926
IC: 579C-A2926

MEASUREMENT REPORT
(CERTIFICATION)

@ clement

Approved by:
Technical Manager

Test Report S/N:
1C2311270070-23-R2.BCG

Test Dates: EUT Type:
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Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 38
Distance of Measurements: 3 Meters
Operating Frequency: 5580MHz
Channel: 116
Turntable Field .

e | e | AR | ity | eman | S| o | St | oty | veron o
* | 11160.00 Average % - - -80.91 11.33 37.42 53.98 -16.56
* | 11160.00 Peak % - - -69.67 11.33 48.66 73.98 -25.32

16740.00 Peak Y% - - -70.08 17.44 54.36 68.20 -13.84

Table 7-306. Radiated Measurements CDD Diversity (RU52)

1C2311270070-23-R2.BCG

1/3/2024 - 3/24/2024 Tablet Device

FCC ID: BCGA2926 MEASUREMENT REPORT Approved by:
IC: 579C-A2926 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-781. RSE above 1GHz CDD Diversity (11ax — Ch.144 — RU52)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO
RU Index: 38
Distance of Measurements: 3 Meters
Operating Frequency: 5720MHz
Channel: 144
Frequency Ant. Pol Antenna UTHIE LI Analyzer AFCL sl Limit
[MHz] Detector [HV] | Height [cm] [/Zze';‘g] Level [dBm] |  [dB/m] [itéﬁ'\‘fl’::] [dBuv/m] | V279N [dB]
* | 11440.00 Average Y, - - -80.96 12.00 38.04 53.98 -15.94
* | 11440.00 Peak Y, - - -69.66 12.00 49.34 73.98 -24.64
17160.00 Peak Y, - - -69.31 17.48 55.17 68.20 -13.03

Table 7-307. Radiated Measurements CDD Diversity (RU52)

FCC ID: BCGA2926 MEASUREMENT REPORT Approved by:
IC: 579C-A2926 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-782. RSE above 1GHz CDD Diversity (11ax — Ch.149 — RU26)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 5745MHz
Channel: 149
Frequency Ant. Pol Antenna UTHIE LI Analyzer AFCL sl Limit
[MHz] Detector [HV] | Height [cm] gﬂ;‘g} Level [dBm] |  [dB/m] [itéﬁ'\‘fl’r‘:] [dBuv/m] | V279N [dB]
* | 11490.00 Average Y, - - -80.50 9.32 35.82 53.98 -18.16
* | 11490.00 Peak Y, - - -68.34 9.32 47.98 73.98 -26.00
17235.00 Peak Y, - - -69.93 15.81 52.88 68.20 -15.32

Table 7-308. Radiated Measurements CDD Diversity (RU26)

FCC ID: BCGA2926
IC: 579C-A2926

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:

1C2311270070-23-R2.BCG

Test Dates:
1/3/2024 - 3/24/2024

EUT Type:
Tablet Device
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Plot 7-783. RSE above 1GHz CDD Diversity (11ax — Ch.157 — RU26)
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Plot 7-784. RSE 18GHz — 40 GHz CDD Diversity (11ax Ch.157 — RU26)

FCC ID: BCGA2926
IC: 579C-A2926

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270070-23-R2.BCG

Test Dates:

1/3/2024 - 3/24/2024

EUT Type:
Tablet Device
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Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 5785MHz
Channel: 157
Turntable Field .

e | e | AR | ity | eman | S| o | St | oty | veron o
* | 11570.00 Average % - - -80.73 9.29 35.56 53.98 -18.42
* | 11570.00 Peak % - - -68.66 9.29 47.63 73.98 -26.35

17355.00 Peak Y% - - -67.06 16.94 56.88 68.20 -11.32

Table 7-309. Radiated Measurements CDD Diversity (RU26)

FCC ID: BCGA2926
IC: 579C-A2926

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:

1C2311270070-23-R2.BCG

Test Dates:

1/3/2024 - 3/24/2024

EUT Type:
Tablet Device
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Frequency (GHz)
Plot 7-785. RSE above 1GHz CDD Diversity (11ax — Ch.165 — RU26)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 5825MHz
Channel: 165
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector X Azimuth Strength Margin [dB]
[MHZ] [HV] Height [cm] [degree] Level [dBm] [dB/m] [dBpVIm] [dBuV/m]
* 11650.00 Average \Y% - - -80.60 9.60 36.00 53.98 -17.98
* 11650.00 Peak \% - - -68.63 9.60 47.97 73.98 -26.01
17475.00 Peak \% - - -69.81 18.26 55.45 68.20 -12.75

Table 7-310. Radiated Measurements CDD Diversity (RU26)

FCC ID: BCGA2926 MEASUREMENT REPORT Approved by:
IC: 579C-A2926 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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RU242
Trace: MAXH RBW: 1 MHz
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Frequency (GHz)
Plot 7-786. RSE above 1GHz CDD Diversity (11ax — Ch.36 — RU242)
Mode: 1lax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5180MHz
Channel: 36
Turntable Field .
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
[MHz] Detector [HV] | Height [cm] é;';‘g] Level [dBm] |  [dB/m] ;‘éﬁ'\‘l‘j’:‘:‘] [dBuvim] | Va'9in [dB]
10360.00 Peak Y - - -68.74 8.32 46.58 68.20 -21.62
* | 15540.00 Average Y - - -80.98 14.24 40.26 53.98 -13.72
* | 15540.00 Peak Y, - - -69.57 14.24 51.67 73.98 -22.31

Table 7-311. Radiated Measurements CDD Diversity (RU242)

FCC ID: BCGA2926 MEASUREMENT REPORT Approved by:
IC: 579C-A2926 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:

) Page 359 of 450
1C2311270070-23-R2.BCG | 1/3/2024 - 3/24/2024 Tablet Device

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




element

Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 33.0ms
140 ]
B
s 120 A
3
@ {
o
< 100
©
@
g %
he) I
i.% 60 - — »FL ks o - — L
w0l " |
1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18
Frequency (GHz)
Plot 7-787. RSE above 1GHz CDD Diversity (11ax — Ch.40 — RU242)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 88.0ms
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Plot 7-788. RSE 18GHz — 40 GHz CDD Diversity (11ax Ch.40 — RU242)

FCC ID: BCGA2926
IC: 579C-A2926

@ element MEASUREMENT REPORT

(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:

Test Dates: EUT Type:

1C2311270070-23-R2.BCG | 1/3/2024 - 3/24/2024 Tablet Device
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Mode: 802.11ax (20MHz BW)

Data Rate: MCSO0

RU Index: 61

Distance of Measurements: 3 Meters

Operating Frequency: 5200MHz

Channel: 40

Turntable Field _

ey | oosor | AT | e | | 20 | Stean | by | Yoo
10400.00 Peak Y% - - -68.76 8.38 46.62 68.20 -21.58
* | 15600.00 Average % - - -81.23 14.10 39.87 53.98 -14.11
* | 15600.00 Peak Y% - - -69.95 14.10 51.15 73.98 -22.83

Table 7-312. Radiated Measurements CDD Diversity (RU242)

FCC ID: BCGA2926
IC: 579C-A2926

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:

1C2311270070-23-R2.BCG

Test Dates:

1/3/2024 - 3/24/2024

EUT Type:
Tablet Device
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Frequency (GHz)
Plot 7-789. RSE above 1GHz CDD Diversity (11ax — Ch.48 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5240MHz
Channel: 48
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHz] [HIV] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
10480.00 Peak \% - - -69.22 8.59 46.37 68.20 -21.83
* 15720.00 Average \% - - -80.86 13.33 39.47 53.98 -14.51
* 15720.00 Peak \% - - -69.56 13.33 50.77 73.98 -23.21
Table 7-313. Radiated Measurements CDD Diversity (RU242)
FCC ID: BCGA2926 MEASUREMENT REPORT Approved by:
IC: 579C-A2926 @ element (CERTIFICATION) Technical Manager

Test Report S/N:

1C2311270070-23-R2.BCG

Test Dates:

1/3/2024 - 3/24/2024

EUT Type:
Tablet Device
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Frequency (GHz)
Plot 7-790. RSE above 1GHz CDD Diversity (11ax — Ch.52 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5260MHz
Channel: 52
Frequency Ant. Pol Antenna UTHIE LI Analyzer AFCL sl Limit
[MHz] Detector [HV] | Height [cm] gﬂ;‘g} Level [dBm] |  [dB/m] [itéﬁ'\‘fl’r‘:] [dBuv/m] | V279N [dB]
10520.00 Peak v - - -69.04 8.37 46.33 68.20 -21.87
* | 15780.00 Average Y, - - -81.37 13.39 39.02 53.98 -14.96
* | 15780.00 Peak Y, - - -69.49 13.39 50.90 73.98 -23.08

Table 7-314. Radiated Measurements CDD Diversity (RU242)

FCC ID: BCGA2926 MEASUREMENT REPORT Approved by:
IC: 579C-A2926 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-791. RSE above 1GHz CDD Diversity (11ax — Ch.56 — RU242)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
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Plot 7-792. RSE 18GHz — 40 GHz CDD Diversity (11ax Ch.56 — RU242)
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Mode: 802.11ax (20MHz BW)

Data Rate: MCSO0

RU Index: 61

Distance of Measurements: 3 Meters

Operating Frequency: 5280MHz

Channel: 56

Turntable Field .

e | e | AR | ity | eman | S| o | St | oty | veron o
10560.00 Peak % - - -68.50 8.52 47.02 68.20 -21.18
* | 15840.00 Average % - - -81.30 13.35 39.05 53.98 -14.93
* | 15840.00 Peak Y% - - -69.95 13.35 50.40 73.98 -23.58

Table 7-315. Radiated Measurements CDD Diversity (RU242)

FCC ID: BCGA2926
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@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
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EUT Type:
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Trace: MAXH RBW: 1 MHz
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Plot 7-793. RSE above 1GHz CDD Diversity (11ax — Ch.64 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5320MHz
Channel: 64
Turntable Field .
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
[MHz] Detector [HV] | Height [cm] gzég‘r‘;:i Level [dBm] |  [dB/m] [itéi"‘,?:‘:‘] [dBuvim] | V279N [dB]
* | 10640.00 Average Y - - -80.36 8.63 35.27 53.98 -18.71
* | 10640.00 Peak Y - - -68.99 8.63 46.64 73.98 -27.34
* | 15960.00 Average Y, - - -81.42 13.41 38.99 53.98 -14.99
* | 15960.00 Peak \Y - - -70.02 13.41 50.39 73.98 -23.59

Table 7-316. Radiated Measurements CDD Diversity (RU242)
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Frequency (GHz)
Plot 7-794. RSE above 1GHz CDD Diversity (11ax — Ch.100 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5500MHz
Channel: 100
Frequency Ant. Pol Antenna UTHIE LI Analyzer AFCL sl Limit
[MHz] Detector [HV] | Height [cm] gﬂ;‘g} Level [dBm] |  [dB/m] [itéﬁ'\‘fl’r‘:] [dBuv/m] | V279N [dB]
* | 11000.00 Average Y, - -80.60 9.03 35.43 53.98 -18.55
* | 11000.00 Peak Y, - -69.61 9.03 46.42 73.98 -27.56
16500.00 Peak Y, - -70.38 15.89 52.51 68.20 -15.69

Table 7-317. Radiated Measurements CDD Diversity (RU242)

FCC ID: BCGA2926
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Plot 7-795. RSE above 1GHz CDD Diversity (11ax — Ch.116 — RU242)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 88.0ms
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Frequency (MHz)
Plot 7-796. RSE 18GHz — 40 GHz CDD Diversity (11ax Ch.116 — RU242)
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Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5580MHz
Channel: 116
Turntable Field .

e | e | AR | ity | eman | S| o | St | oty | veron o
* | 11160.00 Average % - - -80.52 8.79 35.27 53.98 -18.71
* | 11160.00 Peak % - - -69.03 8.79 46.76 73.98 -27.22

16740.00 Peak Y% - - -69.57 15.30 52.73 68.20 -15.47

Table 7-318. Radiated Measurements CDD Diversity (RU242)
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Frequency (GHz)
Plot 7-797. RSE above 1GHz CDD Diversity (11ax — Ch.144 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5720MHz
Channel: 144
Frequency Ant. Pol Antenna UTHIE LI Analyzer AFCL sl Limit
[MHz] Detector [HV] | Height [cm] gﬂ;‘g} Level [dBm] |  [dB/m] [itéﬁ'\‘fl’r‘:] [dBuv/m] | V279N [dB]
* | 11440.00 Average Y, - - -80.62 9.32 35.70 53.98 -18.28
* | 11440.00 Peak Y, - - -69.48 9.32 46.84 73.98 -27.14
17160.00 Peak Y, - - -70.35 16.44 53.09 68.20 -15.11

Table 7-319. Radiated Measurements CDD Diversity (RU242)
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Frequency (GHz)
Plot 7-798. RSE above 1GHz CDD Diversity (11ax — Ch.149 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5745MHz
Channel: 149
Frequency Ant. Pol Antenna UTHIE LI Analyzer AFCL sl Limit
[MHz] Detector [HV] | Height [cm] [/Zze';‘g] Level [dBm] |  [dB/m] [itéﬁ'\‘fl’::] [dBuv/m] | V279N [dB]
* | 11490.00 Average Y, - - -80.70 9.32 35.62 53.98 -18.36
* | 11490.00 Peak Y, - - -68.98 9.32 47.34 73.98 -26.64
17235.00 Peak Y, - - -69.27 15.81 53.54 68.20 -14.66

Table 7-320. Radiated Measurements CDD Diversity (RU242)
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Frequency (GHz)
Plot 7-799. RSE above 1GHz CDD Diversity (11ax — Ch.157 — RU242)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
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Plot 7-800. RSE 18GHz — 40 GHz CDD Diversity (11ax Ch.157 — RU242)

Frequency (MHz)
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Mode: 802.11ax (20MHz BW)

Data Rate: MCSO0

RU Index: 61

Distance of Measurements: 3 Meters

Operating Frequency: 5785MHz

Channel: 157

Turntable Field _

ey | oosor | AT | e | | 20 | Stean | by | Yoo
* | 11570.00 Average Y% - - -80.71 9.29 35.58 53.98 -18.40
* | 11570.00 Peak % - - -69.12 9.29 47.17 73.98 -26.81
17355.00 Peak Y% - - -70.64 16.94 53.30 68.20 -14.90

Table 7-321. Radiated Measurements CDD Diversity (RU242)

FCC ID: BCGA2926
IC: 579C-A2926
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MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:

1C2311270070-23-R2.BCG

Test Dates:

1/3/2024 - 3/24/2024

EUT Type:
Tablet Device
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Plot 7-801. RSE above 1GHz CDD Diversity (11ax — Ch.165 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5825MHz
Channel: 165
Turntable Field o
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHz] [HIV] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* 11650.00 Average \% - - -80.69 9.60 35.91 53.98 -18.07
* 11650.00 Peak \% - - -69.12 9.60 47.48 73.98 -26.50
17475.00 Peak \% - - -70.08 18.26 55.18 68.20 -13.02

Table 7-322. Radiated Measurements CDD Diversity (RU242)

FCC ID: BCGA2926 MEASUREMENT REPORT Approved by:
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Test Report S/N: Test Dates: EUT Type:
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7.6.6 Antenna WF5B Radiated Band Edge Measurements (20MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]; RSS-Gen [8.9]

RU26/RU52
PASS Avq Offset 15.1dB ‘R’gw %m:;

eak Offset: 14.6d8 SWT: 1.0ms

Peak: 5148.50 MHz, 68.20 dBpuV/m
Avg: 5150.00 MHz, 50.95 dBuV/m
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Frequency (MHz)
Plot 7-802. Antenna WF5B (Pk & Avg, RU26, Index 0, Ch.36, MCS11)
PASS \R/gw %m:g Peak: 5350.50 MHz, 67.40 dBuV/m
""gk%f{fiz‘t 15398 SWT. 1.0ms  Avg: 5351.25 MHz, 51.00 dBuV/m
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Frequency (MHz)
Plot 7-803. Antenna WF5B (Pk & Avg, RU52, Index 40, Ch.64, MCS11)

Peak: 5469.75 MHz, 63.20 dBuV/m
Avg: 5454.25 MHz, 49.89 dBuV/m

RBW: 1 MH
PASS Avq Offset: 15748 YBW: 3 MH;

eak Offset: 15.1d8 SWT: 1.0ms
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Plot 7-804. Antenna WF5B (Pk & Avg, RU52, Index 37, Ch.100, MCS11)

5370 5395 5420 5595

Field Strength (dBuV/m) Field Strength (dbuV/m)

Field Strength (dBuV/m)

Trace: MaxHold RBW: 1 MHz 5726.50 MHz
Detector: PK VBW: 3 MH
PASS Offset: 15.5d8 SWT: 1.0me 63.23 dbuV/m
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Plot 7-805. Antenna WF5B (Pk, RU52, Index 40, Ch.140, MCS11)
Trace: MaxHold RBW: 1 MHz 5735.85 MHz
Detector: PK VBW: 3 MH
130 PASS Offset: 15,308 SWT: 1.0ms 121.63 dBuV/m
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Plot 7-806. Antenna WF5B (Pk, RU26, Index 0, Ch.149, MCS11)
Trace: MaxHold RBW: 1 MHz 5833.20 MHz
Detector: PK VBW: 3 MH
150 PASS Offset: 15,708 SWT. 1.0ms 120.84 dBuV/m
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Frequency (MHz)
Plot 7-807. Antenna WF5B (Pk, RU26, Index 8, Ch.165, MCS11)
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RU242

PASS fidi s S 3102
Vg, set: . N
Pegk Offset: 14,6d8 SWT: 1.0ms

Peak: 5150.00 MHz, 68.27 dBuV/m
Avg: 5150.00 MHz, 50.94 dBuV/m
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Frequency (MHz)

Plot 7-808. Antenna WF5B (Pk & Avg, RU242, Index 61, Ch.36, MCS11)

PASS itidice . ous voW: 3 itz Peak: 5148.25 MHz, 67.78 dBuv/m
Avg, Offret 15008 SWT: 1.0ms  AVg: 5148.75 MHz, 50.93 dBUV/m
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Plot 7-809. Antenna WF5B (Pk & Avg, RU242, Index 61, Ch.40, MCS11)

Peak: 5350.00 MHz, 69.09 dBuV/m

PASS beak frace - REW: 1Mz
fug, Offset: 12748 : Avg: 5350.25 MHz, 49.80 dBuV/m

Peak Offset: 12.3d8 SWT: 1.0ms
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Frequency (MHz)

Plot 7-810. Antenna WF5B (Pk & Avg, RU242, Index 61, Ch.60, MCS11)

Peak: 5350.25 MHz, 66.49 dBuV/m

PASS i s 1o 005 VoW: 3 Wil
hug, Qffset 15.0d8 : Avg: 5350.25 MHz, 50.72 dBuV/m

Peak Offset: 15.1d8 SWT: 1.0ms
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Frequency (MHz)

Plot 7-811. Antenna WF5B (Pk & Avg, RU242, Index 61, Ch.64, MCS11)

PASS it diss s o0 VBW: 3 iz Peak: 5469.25 MHz, 63.11 dByiv/im
P O 1358 SWT: 1.0ms  Avg: 5457.25 MHz, 46.74 dBV/m
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Frequency (MHz)

Plot 7-812. Antenna WF5B (Pk & Avg, RU242, Index 61, Ch.100, MCS11)

Peak: 5468.75 MHz, 63.41 dBuV/m

PASS ks S 15 005 VBW: 3 Mtz
fug, Qffset 13,048 : Avg: 5453.25 MHz, 47.16 dBuV/m

Peak Offset: 12.6d8 SWT: 1.0ms
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Plot 7-813. Antenna WF5B (Pk & Avg, RU242, Index 61, Ch.104, MCS11)
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